
30140 Alternator P/S & A/C Kit
     30135 Alternator & A/C Kit 

kiersten
Typewritten Text
3/14/13

kiersten
Typewritten Text



PARTS LIST
1-30025 Alternator Bracket
1-30025-A…...Bracket Body
1-30005-A…...Alt.Re-locator 
1-RA-5.500….Adjustment Rod
1-TP7-2.560...Spacer Tube 2.560"
1-TP5-1.250...Spacer Tube 1.250"
1-TP5-2.150...Spacer Tube 2.150" 
1-TP3-.400….Spacer Tube .400"
1-S160………5/16 x 2-3/4” SHCS
1-S170………5/16 x 4” SHCS
1-S178………5/16 x 6-1/2” SHCS
1-S378………7/16 x 6-1/2” SHCS
 
30036 Power Steering Bracket
1-30036-A…...P/S Bracket Body
1-TP5-1.775…Spacer 1.775"
1-TP5-.600…..Spacer .600"
1-TP3-1.275…Spacer 1.275"
1-S166………..5/16 x 3-1/2” SHCS
2-S176………..5/16 x 6” SHCS
3-S560………..M10 x 20mm SHCS 

30041 A/C Bracket
1-30041-A……Bracket Body
1-30041-B……Bracket Ear 
1-RA-3.500…..3-1/2” Adjustment Rod
1-S166………..5/16 x 3-1/2” SHCS
5-S250………..3/8 x 1-1/4” SHCD
1-S252………..3/8 x 1-1/2” SHCS
1-S278………..3/8 x 5” SHCS
1-S323………..3/8 x 2” Hex Bolt
2-S344………..7/16  1” SHCS
2-S622………..3/8 Lock Nut 
1-TP3-1.275....Spacer 1.275"
1-740-A............Idler Pulley
1-S666.............3/8 Washer
1-302-A............Idler Pulley Cover
3-S022.............8-32 x 3/8" SHCS 
 

2020-206 Pulley Kit 
1-2008-A….Crank Pulley
1-2012-A….Water Pump Pulley
1-206-A…...Alternator Pulley
1-306-A......Alt. Pulley Cover
1-221-A......Alternator Fan
1-320-A......W/P Nose Cover
4-S248........3/8 x 1” SHCS
3-S028........8-32 x 1” SHCS
1-S685…….Lock Washer
4-S183…….5/16 x 5/8 SHCS



Photo-4
Install The P/S Bracket (30036-A) the lower 
hole and center hole uses a 5/16 x 6“ 
SHCS (S176). Use a (TP5-.600) Spacer in 
the lower hole. The center hole uses a   
(TP5-1.775) Spacer. In the upper hole use 
a (TP3-1.275) Spacer with a 5/16 x 3-1/2”
SHCS (S166) leave this hole loose for now 
to add the A/C Rod later during the install.

Photo-3
Install the Re-Locator bracket (30005-A) to 
the top of the Alternator with a 3/8 x 1” 
SHCS (S248) then attach the Adjustment 
rod (RA-5.500) with a 3/8 x 1-1/4” SHCS
(S250) and (S622) Nut. Now mount the other end 
of the rod to the Water Pump center bolt hole. 
Use a 5/16 x 2-3/4” SHCS (S160) spacing 
it from the W/P with a (TP3-.400) Spacer.

Photo-2
Mount the ford Alternator with a 7/16 x 6-1/2”
SHCS (S378). Use a (TP7-2.560) Spacer 
Tube between the Head and the Alternator Ear.
Note: Spacing is based on (Stock Heads) and 
a stock water pump add washers if necessary  
if a gap remains between the head and bracket. 

Photo-1
Mount the Alternator Bracket (30025-A) to 
the Water Pump. In the upper hole use a 
5/16 x 4 “ SHCS (S170) with a (TP5-2.150) 
Spacer Tube. In the Lower mounting hole 
use a 5/16 x 6-1/2 “ SHCS  (S178) with a 
(TP5-1.250) Spacer Tube.  

     30135 Kits Skip P/S sections



Photo-8
Install the P/S Pump to the P/S Bracket 
using three M10 x 20mm SHCS (S560).
Then press the P/S Pulley (630-A) onto
the shaft.

Photo-6
Just below the A/C Unit install the (740-A)
Idler pulley. Use a 3/8 x 2” Hex Bolt (S323)
with a 3/8 washer (S666). Then install the 
Idler Cap (302-A) with three 8-32 x 3/8 
SHCS (S022).

Photo-7
Mount the A/C Unit with a 3/8 x 5” SHCS 
(S278) and a 3/8 Lock Nut (S622). Then 
attach the A/C Adjustment Rod (RA-3.500) to the 
to the compressor using a 3/8 x 1-1/2”
SHCS (S252) with a 3/8 Lock Nut (S622).
Attach the other end of the rod to the upper 
P/S mounting screw.

Photo-5
Mount the A/C Bracket to the drivers side 
head, using a 7/16 x 1” SHCS (S344) and two 
3/8 x 1” SHCS (S248) as shown.
Install the A/C Unit Sanden 508 using a 
3/8 x 5” SHCS (S278) with a 3/8 Lock Nut
(S622).

30135 Kit Skip P/S Sections



Photo-11
Mount the (395-A) A/C Clutch Cover with three 
1/4” Button Head Bolts (S124).

Photo-10
Mount the Crank Pulley (2008-A) with four
3/8 x 1” SHCS (S248). Now mount the 
Water Pump Pulley (2012-A) and the 
Water Pump Cap (320-A) with four 
5/16 x 5/8 SHCS (S186).

Photo-9
Install the Alternator Fan (221-A) along 
with the Alt. Pulley (206-A) securing it with 
the (S685) Lock Washer. Then add the Alt. 
Pulley Cap (306-A) using three 8-32 x 1” 
SHCS.

Photo-12
Install the Belt  76” for 30140 Kit as 
shown using the Adjustment Rods for 
belt tensioning.
30135 NON-P/S Belt is 69” running the 
belt from the Crank to the Idler then 
around the A/C .



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




